® @®

RC 8C 2024 <2024><F9799X9>
REAR BRAKE CALIPER

=]
@3.{;, (@ \
* 6
Pos Part Number Description Additional Text Quantity
1 6131308000158 BRAKE CALIPER REAR W/O PADS BL 1.00
2 61313083000 REPAIR KIT PISTON 1.00
3 69013081000 REPAIR KIT SEAL RING 1.00
4 69013020000 BLEEDER SCREW WITH CAP 1.00
5 69013082000 Bolt kit 08 1.00
6 61313090000 BRAKE PAD REAR TTH38GF 1.00
7 A65303006012 oval head screw with flange M6 1.00
8 A65313875050 brake caliper bracket 1.00
9 A61813875000 brake caliper support rear 1.00
10 A65313875001 Special screw rear brake calip 1.00
11 A65313008020 Hex screw M8x20 IS perforated 2.00
12 A65342802000 rear brake line 1.00
13 AB5342010018 M10 banjo bolt 2.00
14 AB65313807016 seal ring DIN 7603-10x16x1,5 4.00
15 76042125000 ABS-SENSOR 1.00
16 AB61801006016 Round head screw M6x16 1.00
17 AB61802089001 cable holder 1.00
18 A61814004006 Round head screw M4x6 hexagon 1.00

62292



